

QUALITY FOR YOUR HEALTH



Suitable for babies, toddlers and school children.



SYMPTOMATIC TREATMENT OF MILD TO MODERATE PAIN AND / OR FEVER

> 6 months











Dosing table for babies, toddlers and schoolchildren

Body weight or age	Para-Denk 125 mg Suppos	Para-Denk 250 mg Suppos
7 - 8 kg (6 - 9 month)	SD¹: 1 x 125 mg paracetamol max. DD¹ 3 x 125 mg suppos (△ 375 mg paracetamol)	
9 - 12 kg (9 month - 2 years)	SD¹: 1 x 125 mg paracetamol max. DD¹ 4 x 125 mg suppos (≥ 500 mg paracetamol)	
13 - 16 kg (2 - 4 years)		SD ¹ : 1 x 250 mg paracetamol max. DD ¹ 3 x 250 mg suppos (a 750 mg paracetamol)
17 - 25 kg (4 - 8 years)		SD¹: 1 x 250 mg paracetamol max. DD¹ 4 x 250 mg suppos (△ 1000 mg paracetamol)

¹⁾ SD = single dose in number of dosage form and amount of drug [mg] - caution with special patient groups. DD = maximum daily dose (24 hours) in number of dosage form and (equivalent dose of paracetamol) "eauivalent to".

1) Special patient groups

Liver dysfunction and slight renal impairment The dosage must be reduced and/or the dosage interval prolonged in patients suffering from impaired liver or kidney function or Gilbert's syndrome. Severe renal failure

In cases of severe renal failure (creatinine clearance < 10 ml/min). there must be a dosage interval of at least 8 hours.

Elderly patients No particular dosage adjustment is required

Key benefits:

- ✓ Suitable for babies, toddlers and schoolchildren.
- ✓ Enables gentle treatment, but powerful pain and fever management.
- ✓ Suppositories give rapid pain relief with a long lasting effect.
- ✓ Ideal painkiller for patients feeling nauseous (e.g. after surgery).
- √ Lactose-free and gluten-free.
- √ Recommended to treat symptoms of Dengue fever (WHO).
- Relaxed days and nights for babies, children and their parents!





